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Annex 1: Measurement diagrams to
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1 Measurement diagrams

1.1 Radiated measurements

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

B0

2.01a_BT_LE_low_standing

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass
FCC 15.205&15.209 & RSS Gen. Issue 5

PMa/SSanthakum/Soz
BLE low channel

20V DC

Channel low

Humidity : 51%rH; Temperature: 21°C
1
Passed

21-1-00413502_C01

Full Spectrum

401
_\\I\I FCC16. 209 Magnetic Field
S
= 201 v
%z ]
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= 01 17.080 kHz 27.702000 MH
£ . . z
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b v
_40__
9k 20 30 50 100k 200300 500 14 2kt 3t BM 10M 20 30M
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2.01b_BT LE low laying

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

Levelin dBuV/m

40+
1 \I\I FCC1H 209 Magnetic Field

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PMa/SSanthakum/Soz
BLE low channel

20V DC

Channel low

Humidity : 51%rH; Temperature: 21°C
1
Passed

21-1-00413502_CO01

Full Spectrum

v

25,710000 MHz

D_-
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21-1-0041301T01

Common Information
Test Description:

Test Site Location:
Version of Testsoftware:
Distance correction:

Technical Data:

Rec. antenna (pre-scan):

Used Filter:
Test Standard:

Operator:

Operating Mode:

Power during tests:

Comment 1:
Comment 2:

Environmental Conditions::

EUT Setup:
Verdict:
Comment:

EUT Information

(@ cetecom

2.02a_BT_LE_mid_standing

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass
FCC 15.205 § 15.209; RSS-Gen: Issue 4

PMa/SSanthakum/Soz
BLE middle channel
20V DC

Channel middle

Humidity : 51%rH; Temperature: 21°C
1
Passed

PMT number: 21-1-00413S02_C01
Full Spectrum
0T
a0+
_\\I\I FCC16.209 Magnetic Field
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2.01b_BT LE low laying

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
Version of Testsoftware: EMC32 V10.50.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5

Operator: PMa/SSanthakum/Soz

Operating Mode: BLE middle channel

Power during tests: 20vDC

Comment 1: Channel low

Comment 2:

Environmental Conditions:: Humidity : 51%rH; Temperature: 21°C

EUT Setup: 1

Verdict: Passed

Comment:

EUT Information
PMT number: 21-1-00413S02_C01

Full Spectrum

B0
40+
_\ FCC15 209 Maonetic Field
£ ) 4
£ 20__ \I\I
z
3
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21-1-0041301T01

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

Comment:

EUT Information
PMT number:

Levelin dBuV/m

(@ cetecom

2.03a_BT_LE_high_standing

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PMa/SSanthakum/Soz
BLE high channel
20vDC

Channel high

Humidity : 51%rH; Temperature: 21°C
1
Passed

21-1-00413502_CO01

Full Spectrum

40+
1 \I\I FCC1H 209 Magnetic Field
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2.03b_BT LE_high_laying

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
Version of Testsoftware: EMC32 V10.50.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: PMa/SSanthakum/Soz

Operating Mode: BLE high channel

Power during tests: 20vDC

Comment 1: Channel high

Comment 2:

Environmental Conditions:: Humidity : 51%rH; Temperature: 21°C

EUT Setup: 1

Verdict: Passed

Comment:

EUT Information
PMT number: 21-1-00413S02_C01

Full Spectrum

60T
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v
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21-1-0041301T01

Common Information
Test Description:

Test Site:

Test Standard:

(@ cetecom

3.01a_BT_LE_low_standing

Radiated field strength emission in 3m distance
CETECOM GmbH Essen
FCC 15.205&15.209 & RSS Gen. Issue 5

Antenna polarisation: horizontal/vertical

Environmental Conditions::
Operator Name:

Humidity : 47%rH; Temperature: 20°C

EUT:

Operating Mode: BLE low channel
Power supply:

Comment: Channel no. low/
Verdict: Passed

EUT Information

PMT number: 21-1-00413S02_C01
Full Spectrum
B0
il FCC15.209
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+ I
793,440000 MH
£ 40 1.I! 8230000 MHz 344,430000 MHz 33821 dBLlV.fmZ
%_ 25172 dBUv/ m 29,848 dBpvim §
T v
a 79.650000 MHz 184,800000 MHz v v
g 307 23,869 dBUY/m 25:714 dBuvimy
R v Y
3
201 927.270000 MHz
il 38,335 dBUV/m
ol 253,830000 MHz50 030000 MH:
29,121 dBIVIm3n 992 dB UV m
1] + t + t t + t t + t + + t |
30M B0 B0 80 100M 200 300 400 500 800 1G

Freauencv in Hz

Remark: The peaks at 793 and 927 MHz are known external disturbances and do not come from EUT.
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21-1-0041301T01

Common Information
Test Description:

Test Site:

Test Standard:

Antenna polarisation:

Environmental Conditions::

Operator Name:
EUT:

Operating Mode:
Power supply:
Comment:
Verdict:

EUT Information
PMT number:

(@ cetecom

3.01b_BT LE low laying

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity : 47%rH; Temperature: 20°C
BLE low channel

Channel no. low
Passed

21-1-00413502_C01

Full Spectrum
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Remark: The peaks at 795 and 928 MHz are known external disturbances and do not come from EUT.
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21-1-0041301T01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions::
Operator Name:

EUT:

Operating Mode:

Power supply:

Comment:

Verdict:

EUT Information

(@ cetecom

3.02a_BT_LE_mid_standing

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity : 47%rH; Temperature: 20°C

BLE middle channel

Channel no. middle
Passed

PMT number: 21-1-00413S02_C01
Full Spectrum
i
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| 83,310000 MHz 185.970000MHz v v
= 22.038 BUV/m _ 23.222 dBUV/m ¥
g v
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n + t l l l l l l l l |
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Frequency in Hz

Remark: The peaks at 799 and 928 MHz are known external disturbances and do not come from EUT.
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21-1-0041301T01

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions::

Operator Name:
EUT:

Operating Mode:
Power supply:
Comment:
Verdict:

EUT Information
PMT number:

(@ cetecom

3.02b_BT_LE_mid_laying

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity : 47%rH; Temperature: 20°C
BLE middle channel

Channel no. middle
Passed

21-1-00413502_C01

Full Spectrum
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Remark: The peaks at 799 and 928 MHz are known external disturbances and do not come from EUT.
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3.03a_BT_LE_high_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions:: Humidity : 47%rH; Temperature: 20°C
Operator Name:

EUT:

Operating Mode: BLE high channel

Power supply:

Comment: Channel no. high

Verdict: Passed

EUT Information
PMT number: 21-1-00413502_C01

Full Spectrum

BOT
4 FCCIE.209
504
T I
e 40 | A4
S 344,400000 MH449, 940000 MHz
> 1 186,030000 MHz
5‘ 83160000 MHz 24 608 dBUV/m 29,282 dBLlV,.’m31 054 dBpvim
o 30t 21,715 dByv/m
2 Y v i
] v
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i 927180000 MHz
0 40,414 dBV/m
1 117570000 MHz 2;59'85553 %%w;;*:
. 25.282 dBUV/m :
30M 50 B0 B0 100M 200 300 400 500 800 1G

Frequency in Hz

Remark: The peaks at 799 and 927 MHz are known external disturbances and do not come from EUT.
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3.03b_BT_LE_high_laying

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions:: Humidity : 47%rH; Temperature: 20°C
Operator Name:

EUT:

Operating Mode: BLE high channel

Power supply:

Comment: Channel no. high

Verdict: Passed

EUT Information
PMT number: 21-1-00413502_C01

Full Spectrum

BT
1 FCC15.204
B0+
- I I
793020000 MH:z
g 40 158,540000 MHz 32355'40535”%%1\%'?: 34,414 dBuv/nY
S 82.710000 MHz 31,770 dBUv/m ‘ v
Q 23.799 dBUY/m v
c 30T T Y
T 4 v Y b/
s
204
928320000 MHz
450,090000 MHE -3 35 dBUV/m
T 234990000 MHz 29,172 dBuN/m
1 118,410000 MHz 25,792 dBUV/m
0 ! 1 ! 1 30|049 dBuV""m 1 ! 1 ! ! 1 1
300 50 60 B0 100M 200 300 400 500 800 1G

Frequency in Hz

Remark: The peaks at 793 and 928 MHz are known external disturbances and do not come from EUT.
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4.01a_RSE_TX_Ch37_AntH_1-2.8G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information

PMT number: 21-1-00413S03_CO01
MultiView Spectrum -
RefLevel 87.00 dBuv @ RBW 1 MHz SGL
@ Att 10dB & SWT 3.6 ® WBW 3MHz Mode Sweep
P& TDF "AF_EMCO3115_SN_133" "FACZ2_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max )
L!mit Check FAIL M2 M1[1] 102,36 dBpv
100 dELf"" PARTISC _PK EATL > 189-256-GH
Line PART15C_AV FAIL M2[2] 100.85 dBpv
[2.402 250 GHz
90 depy
87.000 dBy
30 depv
PARTLEC_PK
70 dBpy
60 dBpy
PART1SC Y — — | m-hmw o T
50 dBpv ool b AR g
IR P e b kb '
40 dBpy J"‘"J :
———_—M’(
| et . Lt ittt e pmapr b ]
30 dBpy
20 depy
T
1.0 GHz 3600 pts 180.0 MHz/ 2.8 GHz
T e o mmm
11:58:29 09.06.2021

Remark: The FAIL notification is invalid as it refers to the in-band carrier.

21-1-0041301701

15/61



21-1-0041301T01

(@ cetecom

4.01b_RSE_TX_Ch37_AntV_1-2.8G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information

PMT number: 21-1-00413S03_CO01
MultiView Spectrum -
RefLevel 87.00 dBuv @ RBW 1 MHz SGL
@ Att 10dB & SWT 3.6 ® WBW 3MHz Mode Sweep
P& TDF "AF_EMCO3115_SN_133" "FACZ2_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max xLin
Limit Chetk FAIL MI1[1] 98,62 dBuv
100 depineRARTISC DI Eall fie 201750 GHz
Line PART15C_AV FAIL M2[2] 97.27 dBpv
[2.401 750 GHz
90 dBpY
£7.000 dBy
80 dBpY
PART1EC_PK
70 dBpY
60 dBpY
PaRT1SC_AY
P A AR AR
50 dBpy w btk s g ol v
,|...u; PO PSP TR T 7] ATTPETTRUIN WP TIF IO PPV Ty
Ml ol v- f
40 dBpY Fo—— — = —
ww.w
[
30 dBpY
20 dBpy
Tl
1.0 GHz 3600 pts 180.0 MHz/ 2.8 GHz
e SR L o W
13:45:33 09.06.2021

Remark: The FAIL notification is invalid as it refers to the in-band carrier.
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4.02a_RSE_TX_Ch19_AntH_1-2.8G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information

PMT number: 21-1-00413S03_CO01
MultiView Spectrum -
RefLevel 87.00 dBuv @ RBW 1 MHz SGL
@ Att 10dB & SWT 3.6 ® WBW 3MHz Mode Sweep
P& TDF "AF_EMCO3115_SN_133" "FACZ2_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max )
Limit Check FAIL 2 M2[2] 101.82 dBpv
100 dhine PARTISC_Pic EATL o 435750-GH
Line PART15C_AY FAIL M1[1] 103.13 dBpv
[2.440 250 GHz
90 depy
87.000 dBy
30 depv
PARTLEC_PK
70 dBpy
60 dBpy
PART1SC_AaY
IR L e S |
0 oy e, itttk oo
" H el e i \*WWW b
LA -
40 dBpy RO — o
W_W“M m———
(SRS IS S
30 dBpy
20 depy
Tl
1.0 GHz 3600 pts 180.0 MHz/ 2.8 GHz
T SR e w5
15:14:20 09.06.2021

Remark: The FAIL notification is invalid as it refers to the in-band carrier.
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4.02b_RSE_TX_Ch19_AntV_1-2.8G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information

PMT number: 21-1-00413S03_CO01
MultiView Spectrum -
RefLevel 87.00 dBuv @ RBW 1 MHz SGL
@ Att 10dB & SWT 3.6 ® WBW 3MHz Mode Sweep
P& TDF "AF_EMCO3115_SN_133" "FACZ2_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max xLin
Limit Chetk FAIL M M2[2] 98.80 dBuv
100 dELf”" PARTISC _PK EATL o 435756-GH
Line PART15C_AV FAIL M1[1] 100.07 dBpv
[2.440 250 GHz
90 depy
87.000 dBy
30 depv
PARTLEC_PK
70 dBpy
60 dBpy
PART1SC_AaY
= s AELN i o i
- TP Y VSR AY BRPRSNORS v, o
" P I I SRS AT A R
et
40 dBpy P—
USSR e —
A._.....«..u»—-——-m*w"m
I e WA
30 dBpy
20 depy
Tl
1.0 GHz 3600 pts 180.0 MHz/ 2.8 GHz
e SR L o mm
14:00:46 09.06.2021

Remark: The FAIL notification is invalid as it refers to the in-band carrier.
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4.03a_RSE_TX_Ch39_AntH_1-2.8G

Common Information

Test Description:

Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information

PMT number: 21-1-00413S03_CO01
MultiView Spectrum -
RefLevel 87.00 dBuv @ RBW 1 MHz SGL
@ Att 10dB & SWT 3.6 ® WBW 3MHz Mode Sweep
P& TDF "AF_EMCO3115_SN_133" "FACZ2_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max )
Limit Check FAIL 2 M2[2] 101.52 dBpv
ldeanDAn 15C_PK EATL o 475750-GH
Line PART15C_AV FAIL M1[1] 102,72 dBpv
[2.479750 GHz
90 depy
87.000 dBy
30 depv
PARTLEC_PK
70 dBpy
60 dBpy
PART1SC_AaY
= il N A e i
. | | Lo L P AT YT PR O F Y Li'l“‘m
SV PRI PRI e L Ly
S U ES——
40 dBpy
L e MMWW—AM_W_*—'*“““'”"WV
30 dBpy
20 depy
T
1.0 GHz 3600 pts 180.0 MHz/ 2.8 GHz
L mesmaeiwes o s mmam o
14:33:41 09.06.2021

Remark: The FAIL notification is invalid as it refers to the in-band carrier.
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4.03b_RSE_TX_Ch39_AntH_1-2.8G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information

PMT number: 21-1-00413S03_CO01
MultiView Spectrum -
RefLevel 87.00 dBuv @ RBW 1 MHz SGL
@ Att 10dB & SWT 3.6 ® WBW 3MHz Mode Sweep
P& TDF "AF_EMCO3115_SN_133" "FACZ2_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max xLin
Limit Check FAIL Wi M1[1] 99,64 dBpv
100 depine PARTISC_BK LAl b 2480250 GHz
Line PART15C_AV FAIL M2[2] 98,12 dBpv
[2.480 250 GHz
90 depy
87.000 dBy
30 depv
PARTLEC_PK
70 dBpy
60 dBpy
PART1SC_AaY
1 e bl bt ittt (R RPU NI I T I T A ”;*1 i
50 dByv T i i
40 dBpy ”J
,_p—ﬂ-*")‘.m
R ]
30 dBpy
20 depy
Tl
1.0 GHz 3600 pts 180.0 MHz/ 2.8 GHz
e SR L o W
15:02:28 09.06.2021

Remark: The FAIL notification is invalid as it refers to the in-band carrier.
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21-1-0041301T01

(@ cetecom

4.01c_RSE_TX_Ch37_AntH_2.8-8G

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:

Environmental Conditions::
Verdict:

EUT Information

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

1

PMa

Humidity : 49 %rH; Temperature: 21 °C
Passed

PMT number: 21-1-00413S03_C01
MultiView Spectrum -
Ref Level 75.00 dBpi/ ® RBW 1 MHz SGL
@ Att 0dB ® SWT 10,4z ® VBW 3MHz Mode Sweep

PA TDF "AF_EMCO3115_SN_133"

"HighPass_SHCT2800","FAC2_Ant3m_DutCable"

1 Frequency Sweep 1Pk Max 24 #Lin
Limit Chetk PABS M3[2]| 45.99 dBpv

a0 b ine PART15C_PK PAGS [7.206250 GHz
uLII'Ie PART15C_AY PAGS Mi1[1] 56,82 dBpv

75.000 dey

FEEITRRTS [7.285 250 GH=z

70 depv

60 dapy T

PART15C_AY
50 dBpY

40 depy

AR Y=o N M S
W,../"‘"‘MWM
30 depy
20 dBpv
2.8 GHz 10400 pts 520.0 MHz/ 8.0 GHz

2 Marker Table

M1 1 7.28525 GHz 56.82 dBpV
M2 2 4.804 GHz 42.99 dBpV
M3 2 7.206 25 GHz 45.99 dBpV

16:36:47 09.06.2021

= 09.06.2021
16:36:97

Ready

21-1-0041301701
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21-1-0041301T01

(@ cetecom

4.01d_RSE_TX_Ch37_AntV_2.8-8G

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:

Environmental Conditions::
Verdict:

EUT Information

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

1

PMa

Humidity : 49 %rH; Temperature: 21 °C
Passed

PMT number: 21-1-00413S03_C01
MultiView Spectrum -
Ref Level 75.00 dBpi/ ® RBW 1 MHz SGL
@ Att 0dB ® SWT 10,4z ® VBW 3MHz Mode Sweep

F& TDF "AF_EMCO3115_SM_133" "HighPass_SHCZ800","FACZ_Ant3m_OutCable"
1 Frequency Sweep

1Pk Max ®Lin
57.19 dBpv

Limit Chetk PASS M1[1]
Line PART15C_PK PABS 17.230250 GHz
80 Bl PARTTSE—AY FASS M2[2] 45,03 dBpv

4.804 000 GHz

75.000 dBy

FART1SC_PE

70 dBpy

60 dBpY

PART15C_AY
50 dBpy

40 dBpY

MWWW -
30 dBpY
20 dBpy
2.8 GHz 10400 pts 520.0 MHz/ 8.0 GHz

16:17:18 09.06.2021

= 09.06.2021

peady 16:17:18

21-1-0041301701
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21-1-0041301T01

(@ cetecom

4.02c_RSE_TX_Ch19_AntH_2.8-8G

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:

Environmental Conditions::
Verdict:

EUT Information

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

1

PMa

Humidity : 49 %rH; Temperature: 21 °C
Passed

PMT number: 21-1-00413S03_CO01
MultiView Spectrum -
RefLevel 75.00 dBuv @ RBW 1 MHz SGL
@ Att 0dE & SWT 5.2z & VBW 3 MHz Mode Sweep

P& TDF "AF_EMCO3115_SM_133" "HighPass_SHCZ800"
1 Frequency Sweep

"FACZ2_Ant3m_0OutCable"

1Pk Max xLin

Limit Chetk pAlES M3[2l|  46.65 dBpv
Line PART15C_PK PABS 17,319 250 GHz
80 A PR TS e Y FABS MI[1] 56.85 dBpv
75,000 By [7.336 250 GHz
FART15C_PE
70 depv
60 dBpy

PART15C_AY
50 dBpy

40 dBpY

30 depv
20 depv
2.8 GHz 10400 pts 520.0 MHz/ 8.0 GHz

11:11:39 11.06.2021

= 1L06.2021

peady 11:11:38

21-1-0041301701
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21-1-0041301T01

(@ cetecom

4.02d_RSE_TX_Ch19_AntV_2.8-8G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 21-1-00413S03_C01

MultiView Spectrum -

RefLevel 75.00 dBuv @ RBW 1 MHz SGL
@ Att 0dE & SWT 5.2z & VBW 3 MHz Mode Sweep
F& TDF "AF_EMCO3115_SM_133" "HighPass_SHCZ800","FACZ_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max xLin
Limit Check PASS M3[2] 44,16 dBpv
ot ARl 150 0 o
ine — M1[1] | 57.23 dBpv
75,000 dBy
b aRTIEC FE 17451 250 GHz
70 depyv
60 dBpY i
v
|
PART1SC_Av
50 depv &
M3
Y
[ SRSy
e gy
40 dBpy MWW’A o
30 depy
20 depv
2.8 GHz 10400 pts 520.0 MHz/ 8.0 GHz
2 Marker Table
M1 1 7.451 25 GHz 57.23 dBpv
M2 2 4.88 GHz 46.61 dBpv
M3 2 7.21921 GHz 44.16 dBpv

Ready  NNNNNNEND . M

11:22:58

11:22:59 11.06.2021
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21-1-0041301T01

(@ cetecom

4.03c_RSE_TX_Ch39_AntH_2.8-8G

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:

Environmental Conditions::
Verdict:

EUT Information

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

1

PMa

Humidity : 49 %rH; Temperature: 21 °C
Passed

PMT number: 21-1-00413S03_C01
MultiView Spectrum -
Ref Level 75.00 dBpi/ © RBW 1 MHz SGL
@ Att 0dE & SWT 5.2z & VBW 3 MHz Mode Sweep

PA TDF "AF_EMCO3115 SN_133","HighFass_SHCZ2800"

"FACZ2_Ant3m_0OutCable"

1 Frequency Sweep 1Pk Max 2 xLin
Limit Check PASS MI1[1] 56.63 dBpv

a0 gpbine PARTI5C_PK PASS 7 76 750 GHz
uLine PART15C_AV PASS

M2[2]| 4228 dBpv

75.000 dBy

FART1SC_PK

4.960 000 GHz

70 dBpy

60 dBpY

PART15C_AY
50 dBpY

40 dBpy Mwwm e P e
MNM
30 depy
20 depv
2.8 GHz 10400 pts 520.0 MHz/ 8.0 GHz
2 Marker Table
M1 1 7.27675 GHz 56.63 dBpv
M2 2 4.96 GHz 42.28 dBpv
M3 2 7.44014 GHz 45.80 dBpv

11:46:28 11.06.2021

Ready  NNNNNNEND . M

11:96:27

21-1-0041301701
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21-1-0041301T01

(@ cetecom

4.03d_RSE_TX_Ch39_AntV_2.8-8G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 21-1-00413S03_C01

MultiView Spectrum -

RefLevel 75.00 dBuv @ RBW 1 MHz SGL
@ Att 0dE & SWT 5.2z & VBW 3 MHz Mode Sweep
F& TDF "AF_EMCO3115_SM_133" "HighPass_SHCZ800","FACZ_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max xLin
Limit Check PASS M3[2] 43,90 dBpv
o nffac Iz e s
ine — MI1[1]| 57.24 dBpv
75,000 dBy
b aRTIEC FE [7.357 750 GHz
70 depyv
60 dBpY ers
Y
s | MWWWWM
50 depy R
M3
v
I et SN
O e
40 dBpy ’.. Mw AT oy
30 depy
20 depv
2.8 GHz 10400 pts 520.0 MHz/ 8.0 GHz
2 Marker Table
M1 1 7.357 75 GHz 57.24 dBpv
W2 2 4.95975 GHz 47.68 dBpv
M3 2 7.44014 GHz 43.90 dBpv

Ready  NNNNNNEND .

11:35:24

11:35:25 11.06.2021
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21-1-0041301T01

(@ cetecom

4.01e_RSE_TX_Ch37_AntH_8-18G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 21-1-00413S03_C01

MultiView Spectrum -

RefLevel 75.00 dBuv ® RBW 1 MHz

SGL
@ Att 10dB & SWT 10 & VBW 3 MHz Mode Sweep
TOF "AF_EMCO3115_SN_133"."Amp_JS42_80G- 18G+Cable+HPFILTER","FACZ_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max xLin
Limit Check PASS M3[2] 47.76 dBpv
e ARl o racs
ine e M1[1] | 60.39 dBpv
75,000 dBy
FART1GC_PK 17.844 250 GHz
70 depyv
M1
60 dBpy T

ART1SC_AY ‘

141
Mg e L WWWWMWW ;
142}
Y M
40 dBpy ‘ e

WWWM it MWW '

30 dBpy
20 dBpY!
8.0 GHz 20000 pts 1.0 GHz/ 18.0 GHz
2 Marker Table
M1 1 17.844 25 GHz 60.29 dBpv
W2 2 9.607 25 GHz 44.65 dBpv
M3 2 17.99275 GHz 47.76 dBpv

Ready  NENNNNEND . M

16:08:28

16:08:29 11.06.2021
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21-1-0041301T01

(@ cetecom

4.01f_RSE_TX_Ch37_AntV_8-18G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 21-1-00413S03_C01

MultiView Spectrum -

RefLevel 75.00 dBuv ® RBW 1 MHz SGL
@ Att 10dB & SWT 10 & VBW 3 MHz Mode Sweep
TOF "AF_EMCO3115_SN_133"."Amp_JS42_80G- 18G+Cable+HPFILTER","FACZ_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max — 24y Maxlin
Limit Check PASS M4[2] 47.57 dBpv
a0 g bne PARTISC_PK PASS 17.991 250 GHz
Line PART15C_AY PASS

M1[1] | 59.71 dBpv
17.813 750 GHz

75.000 dBy

PerT1SC_PK
70 depy

60 dBpY =

PARTIEC_AY
G, dBpy

oo T R M

\WW«JWMM% WMWM “

30 ey
20 dBpy
8.0 GHz 20000 pts 1.0 GHz/ 18.0 GHz

2 Marker Table

--——__
1 17.813 75 GHz 59.71 dBpV

M2 12.009 25 GHz 43.24 dBpV

2
M3 2 9.608 GHz 41.84 dBpV
M4 3 1709125 GHz — 47.57 dBy pv

Ready  NNNNNNEND . M

15:53:20

15:53:20 11.06.2021

21-1-0041301701 28 /61



21-1-0041301T01

(@ cetecom

4.02e_RSE_TX_Ch19_AntH_8-18G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 21-1-00413S03_C01

MultiView Spectrum -

RefLevel 75.00 dBuv ® RBW 1 MHz SGL
@ Att 10dB & SWT 10 & VBW 3 MHz Mode Sweep
TOF "AF_EMCO3115_SN_133"."Amp_JS42_80G- 18G+Cable+HPFILTER","FACZ_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max — 24y Maxlin
Limit Check PASS M4[2] 47.53 dBpv
a0 g bne PARTISC_PK PASS 17.992 750 GHz
Line PART15C_AY PASS

M1[1]| 59.87 dBpv

75.000 dBy
PART1SC_PK 17.810750 GHz
70 dBpy
M1
60 dBpY: T

FARTLEC_AY
e B

¥ M3
| v
40 dBpy i o

\WMLWWWWWMWM hl

30 ey
20 dBpy
8.0 GHz 20000 pts 1.0 GHz/ 18.0 GHz

2 Marker Table

M1 17.81075 GHz 59.87 dBpV
M2 9.76 GHz 42.84 dBpV

1

2
M3 5 12,198 5 GHz 41.00 dBpV
M4 3 1795275 GHz — 47.53 dBy pv

Ready  NNNNNNEND .

1437:43

14:37:43 11.06.2021
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21-1-0041301T01

(@ cetecom

4.02f RSE_TX_Ch19_AntV_8-18G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 21-1-00413S03_C01

MultiView Spectrum -

RefLevel 75.00 dBuv ® RBW 1 MHz SGL
@ Att 10dB & SWT 10 & VBW 3 MHz Mode Sweep
TOF "AF_EMCO3115_SN_133"."Amp_JS42_80G- 18G+Cable+HPFILTER","FACZ_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max — 24y Maxlin
Limit Chetk PASS M4[2] 47.61 dBpv
a0 dBulvi"e PART15C_PK PABS 17,998 750 GHz.
Line PART15C_AV . PASS M1[1] | 59.97 dBpv
75.000 dBy
bR T 150 K 17.991 250 GHz
70 dBpy
1]
60 dBpY
PART1SC_AY
Bv | ILE!

M3
b
| NS

w" | WWMWMH

30 ey
20 dBpy
8.0 GHz 20000 pts 1.0 GHz/ 18.0 GHz

2 Marker Table

--——__
17.991 25 GHz 59.97 dBpV

—

M2 2 9.76 GHz 41.28 dBpVv
M3 2 12.201 GHz 42.07 dBpV
M4 3 17.99875 GHz — 47.61 dBy pv

Ready  NENNNNEND . M

1457127

14:57:27 11.06.2021
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21-1-0041301T01

(@ cetecom

4.03e_RSE_TX_Ch39_AntH_8-18G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 21-1-00413S03_C01

MultiView Spectrum -

RefLevel 75.00 dBuv ® RBW 1 MHz

@ Att 10dB & SWT 10 & VBW 3 MHz Mode Sweep

TOF "AF_EMCO3115_SN_133"."Amp_JS42_80G- 18G+Cable+HPFILTER","FACZ_Ant3m_OutCable"
1 Frequency Sweep

1Pk Max %Lin
Limit Chetk PASS M3[2] 47.66 dBpv
a0 dBuL!"e E:E} igg—iﬁ E:gg 17,993 250 GHz
e _ 4 M1[1] | 60.36 dBpv
75.000 dBy
PART1SC_PK 17997750 GHz
70 dBpv
1)
60 dBpy :
P ART1SC_AY
dBpY +

ki M
40 dBpy P

\.«W—m Ao MWWMWM v

30 dBpy
20 dBpY!
8.0 GHz 20000 pts 1.0 GHz/ 18.0 GHz
2 Marker Table
M1 1 17.997 75 GHz 60.26 dBpvV
W2 2 9.92076 GHz 41.52 dBpv
M3 2 17.993 25 GHz 47.66 dBpuv

Ready  NENNNNNND .

15:20:49

15:20:49 11.06.2021
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21-1-0041301T01

(@ cetecom

4.03f RSE_TX_Ch39_AntV_8-18G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 21-1-00413S03_C01

MultiView Spectrum -

RefLevel 75.00 dBuv ® RBW 1 MHz SGL
@ Att 10dB & SWT 10 & VBW 3 MHz Mode Sweep
TOF "AF_EMCO3115_SN_133"."Amp_JS42_80G- 18G+Cable+HPFILTER","FACZ_Ant3m_OutCable"
1 Frequency Sweep 1Pk Max X
Limit Check PASS M3[2] 47,71 dBpv
ot ARl 150 0 o
ine e M1[1] | 60,43 dBpv
75,000 dBy
b aRTIEC FE 17.996 750 GHz
70 depyv
11
60 dBpY
PaRT1SC Ay
By |

e

1 M
40 dBpy P

N T L e T e e SV A

30 dBpy
20 dBpY!
8.0 GHz 20000 pts 1.0 GHz/ 18.0 GHz
2 Marker Table
M1 1 17.996 75 GHz 60.43 dBpvV
W2 2 9.92076 GHz 42.40 dBpv
M3 2 17.996 25 GHz 47.71 dBpv

Ready  NENNNNNND o M

15:35:98

15:35:48 11.06.2021
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21-1-0041301T01

(@ cetecom

4.01g RSE_TX_Ch37_18-26G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 21-1-00413S03_C01

MultiView Spectrum -

Ref Level 77.46 dBpv/m  Offset 9.54dB ® RBW 1 MHz Compatible R&S FSV
& Att 0dB & SWT 1s ® VBW 3 MHz Mode Auto Sweep
PA 30 dB TDF "AF BBHA 9170 SN 302.TDF","CABLELOSS UTIFLEX 40GHZ.TDF"

1 Frequency Sweep 1Pk Max  2Rm Max

90 dBu\V/mr M2[2] 43.59 dByV/m
25.594 65 GHz
, M1[1] 54.44 dBV/m

80 dByY,
wm 77.460 dBVfm 7556755 GHz

FCC15.109 209 _PK
U appv/ T =

60 dBy\/m

FCC15.109 209 AV M
SU dopvy

‘ I R e S e e A 7w
40 dBuV/m

TR AN S “"'“AWMVN"‘“‘A < EaaiAe®
R s

b

30 dBpV/m

20 dBuV/m

10 dBpV/m

0dB|.1V/|||

-10 dBuV/m

CF 20.5 GHz 10000 pts 1.1 GHz/ Span 11.0 GHz
Meswring..  EENNNEEEN o SR

06:53:44 15.06.2021
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21-1-0041301T01

(@ cetecom

4.02g RSE_TX_Ch19_18-26G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 21-1-00413S03_C01

MultiView Spectrum -

Ref Level 77.46 dBpv/m  Offset 9.54dB ® RBW 1 MHz Compatible R&S FSV
& Att 0dB & SWT 1s ® VBW 3 MHz Mode Auto Sweep

PA 30 dB TDF "AF BBHA 9170 SN 302.TDF","CABLELOSS UTIFLEX 40GHZ.TDF"

1 Frequency Sweep 1Pk Max  2Rm Max

90 dBu\V/mr M2[2] 43.52 dByV/m
25.594 65 GHz
, M1[1] 54.82 dBV/m

80 dByY,
wm 77.460 dBVfm 7562875 GHz

FCC15.109 209 _PK
U appv/ T =

60 dBy\/m

FCC 15109 209 AV o i AT
U dopv/

MWWW e A .

40 dBpV/m

N N il e SN AVMVN”‘MM Saaia¥
WW

W

30 dBp\/m

20 dBuV/m

10 dBpV/m

0dB|.1V/|||

-10 dBuV/m

CF 20.5 GHz 10000 pts 1.1 GHz/ Span 11.0 GHz
Mesuring..  EENNNEENN o SRR

06:52:25 15.06.2021
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21-1-0041301T01

(@ cetecom

4.03g RSE_TX_Ch39_18-26G

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC2) - EMC32 V10.50.0

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical

Operating Mode: 1

Operator: PMa

Environmental Conditions:: Humidity : 49 %rH; Temperature: 21 °C

Verdict: Passed

EUT Information
PMT number: 21-1-00413S03_C01

MultiView Spectrum -

Ref Level 77.46 dBuV/m  Offset 9.54dB ® RBW 1 MHz Compatible R&S FSV

& Att 0dB & SWT 1s ® VBW 3 MHz Mode Auto Sweep
PA 30 dB TDF "AF BBHA 9170 SN 302.TDF","CABLELOSS UTIFLEX 40GHZ.TDF"
1 Frequency Sweep 1Pk Max  2Rm Max
90 dBpV/m M2[2] 43.94 dByV/m
25.594 65 GHz
M1[1] 54.57 dBUV/m
80 dBpV/
S 77460 dBuV/m 2560015 Gz

FCC15.109 209 _PK
U appv/ T =

60 dBy\/m

FCC15.109 209 AV it Py
JU ADpvy/Irm W 2
WWWW by o ™ A AR v

40 dBuV/m

WW I - v v

30 dByV/n

20 dByV/n

10 dBpV/m

0 dBpV/m

-10 dBpV/n

CF 20.5 GHz 10000 pts 1.1 GHz/ Span 11.0 GHz
Measuring..  NENNEEEND == 52

06:55:08 15.06.2021
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21-1-0041301T01

Common Information

(@ cetecom

9.01_BE_low

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
Antenna polarisation: horizontal/vertical
Operating Mode: 1
Operator: PMa
Comment: Channel no. low
Comment2: -
EUT Setup: 1
Verdict: Passed
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Freauencv in MHz

Critical_Fregs
Frequency MaxPeak RMS Limit Margi | Meas. Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuVim) | (dBuV/m) | (dBuV/m) n (ms) h t h n
2400.000000 44.72 150.00 | 105.28 — | 1550 | H 260.0 0.0
2400.000000 53.00 150.00 | 97.00 — | 1550 | H 260.0 0.0
2401.740000 98.18 150.00 | 51.82 — | 1550 | V 266.0 90.0
2402.060000 91.17 150.00 | 58.83 - | 1550 | H 255.0 0.0

(continuation of the "Critical_Freqs" table from column 16 ...)

Frequency Corr. | Comment
(MHz) (dB/m)
2400.000000 37 g%é%z 1
2400.000000 37 giggggz 1
2401.740000 37 2235;%21
2402080000 | 37 | oo 0ei0
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operating Mode:
Operator:
Comment:
Comment2:

EUT Setup:
Verdict:

EUT Information

9.02 BE_high

(@ cetecom

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

1
PMa
Channel no. high

1
Passed

PMT number: 21-1-00413S03_CO01
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Freauency in MHz
Critical_Freqs
Frequency MaxPeak RMS Limit Margi | Meas. Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuVim) | (dBuV/m) | (dBuV/m) n (ms) h t h n
2479.700000 100.90 150.00 | 49.10 - | 1550 | H 260.0 0.0
2480.000000 99.87 150.00 | 50.13 - | 1550 | H 260.0 0.0
2483.500000 58.12 7400 | 15.88 - | 1850 |V 315.0 90.0
2483.500000 47.16 54.00 6.84 - | 1550 |V 315.0 90.0

(continuation of the "Critical_Fregs" table from column 16 ...)

Frequency Corr. Comment
(MHz) (dB/m)

2479700000 | 37 | oo ooil
2480000000 37 | oo o330
2483500000 37 | oo o0il
2483500000 37 | oo o000
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1.2 Condcuted measurements

Peak output power (Sweep)

DUT Frequency Peak Power Limit Max

Mode Result
(MHz) (dBm) (dBm)
BT-LE [GFSK]; 2402MHz 2402.000000 4.1 30.0 PASS
BT-LE [GFSK]; 2440MHz 2440.000000 3.7 30.0 PASS
BT-LE [GFSK]; 2480MHz 2480.000000 3.7 30.0 PASS

Minimum Emission Bandwidth 6 dB

Limit Max
(MHz)

Limit Min Band Edge

(MHz)

Band Edge
Left

DUT
Frequency

Bandwidth
(MHz)

BT-LE [GFSK]; 2402MHz 2402.0000 | 0.732674 0.500000 -- 2401.6039 | 2402.3366
BT-LE [GFSK]; 2440MHz 2440.0000 | 0.752476 0.500000 -- 2439.6039 | 2440.3564
BT-LE [GFSK]; 2480MHz 2480.0000 | 0.752476 0.500000 -- 2479.6039 | 2480.3564

Peak Power Spectral Density
DUT PSD

Frequency

Frequency

(dBm)

BT-LE [GFSK]; 2402MHz 2402.000000 | 2401.727500 | -0.498 8.0 PASS
BT-LE [GFSK]; 2440MHz 2440.000000 | 2439.722500 | -0.804 8.0 PASS
BT-LE [GFSK]; 2480MHz 2480.000000 | 2479.722500 | -0.814 8.0 PASS

Occupied Channel Bandwidth 99%

Band Edge
Right

Limit Max
(MHz)

Band Edge
Left

Limit Min
(MHz)

DUT
Frequency

Bandwidth
(MHz)

BT-LE [GFSK]; 2402MHz 2402.0000 | 1.040000 - - 2401.4525 | 2402.4925
BT-LE [GFSK]; 2440MHz 2440.0000 | 1.065000 - - 2439.4375 | 2440.5025
BT-LE [GFSK]; 2480MHz 2480.0000 | 1.060000 - - 2479.4375 | 2480.4975
Tx Spurious Emission
Mode DUT Frequency Result
(MHz)
BT-LE [GFSK]; 2402MHz 2402.000000 PASS
BT-LE [GFSK]; 2440MHz 2440.000000 PASS
BT-LE [GFSK]; 2480MHz 2480.000000 PASS
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Peak output power (Sweep) (2402 MHz; BT-LE [GFSK] (5 dBm); 1 MHz)

Test according to FCC title 47 part 15 815.247(b), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI

C63.10-2013

Result

DUT Frequency
(MHz)

Peak Power

(dBm)

Limit Max
(dBm)

Result

2402.000000

4.1

30.0 | PAS

S

Level in dBm

2402

Frequency in MHz

2399
— Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39900 GHz 2.39900 GHz
Stop Frequency 2.40500 GHz 2.40500 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09 dB 0.50 dB
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Peak output power (Sweep) (2440 MHz; BT-LE [GFSK] (5 dBm); 1 MHz)

Test according to FCC title 47 part 15 815.247(b), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI
C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2440.000000 3.7 30.0 | PASS
Peak Power
35T
30T
e 20
i) 1
o
£ 107
e 1
3
0__
101
24385 2439 2439,5 2440 2440,5 2441 24415
Frequency in MHz
— Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43850 GHz 2.43850 GHz
Stop Frequency 2.44150 GHz 2.44150 GHz
Span 3.000 MHz 3.000 MHz
RBW 1.000 MHz >=732.675 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.50 dB
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Peak output power (Sweep) (2480 MHz; BT-LE [GFSK] (5 dBm); 1 MHz)

Test according to FCC title 47 part 15 815.247(b), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI
C63.10-2013

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 3.7 30.0 | PASS
Peak Power
35T
30T
e 20
i) 1
o
£ 107
e 1
3
0__
101
2478,5 2479 2479,5 2480 2480,5 2481 24815
Frequency in MHz
— Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47850 GHz 2.47850 GHz
Stop Frequency 2.48150 GHz 2.48150 GHz
Span 3.000 MHz 3.000 MHz
RBW 1.000 MHz >=752.477 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2402 MHz; BT-LE [GFSK] (5
dBm); 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI
C63.10-2013

6 dB Bandwidth

21-1-0041301701

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.732674 0.500000 2401.603960 2402.336634
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 3.9 | PASS
15T
10T
E ‘///f“\\’/,ﬁ_/“\\_\\_//—“\\
i)
©
£
g
3
732.674 ng’
2401 24015 2402 24025 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 40
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.23 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2440 MHz; BT-LE [GFSK] (5

dBm); 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 0.752476 0.500000 2439.603960 2440.356436
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 3.5 | PASS
6 dB Bandwidth
15T
10+
. Yo\
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g
3
2439 24395 2440 24405 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 I max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.35dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2480 MHz; BT-LE [GFSK] (5

dBm); 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.752476 0.500000 2479.603960 2480.356436
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 3.5 | PASS
6 dB Bandwidth
151
10T
- /TN
0s]
o
£
2
]
752 476 kH z
2479 24795 2480 2480,5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50 dB
Run 15/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.50 dB
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Peak Power Spectral Density (2402 MHz; BT-LE [GFSK] (5 dBm); 1
MH2z)

Test according to FCC title 47 part 15 815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI
C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2402.000000 2401.727500 | -0.498 8.0 | PASS
10T
£
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k=
<
3
2401,25 24014 24016 2401.8 2402 2402,2 24024 2402,6 240275
Frequency in MHz
Limit SumLevel 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40125 GHz 2.40125 GHz
Stop Frequency 2.40275 GHz 2.40275 GHz
Span 1.500 MHz 1.500 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 300 ~ 300
Sweeptime 1.500 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.18 dB 0.50 dB
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Peak Power Spectral Density (2440 MHz; BT-LE [GFSK] (5 dBm); 1
MH2z)

Test according to FCC title 47 part 15 §815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI
C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2440.000000 2439.722500 | -0.804 8.0 | PASS
Peak Power Spectral Density
10T
£
i)
©
£
2
3
243925 24394 24396 2439,8 2440 2440,2 24404 24406 2440,75
Frequency in MHz
Limit SumLevel 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43925 GHz 2.43925 GHz
Stop Frequency 2.44075 GHz 2.44075 GHz
Span 1.500 MHz 1.500 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 300 ~ 300
Sweeptime 1.500 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.26 dB 0.50 dB
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Peak Power Spectral Density (2480 MHz; BT-LE [GFSK] (5 dBm); 1
MH2z)

Test according to FCC title 47 part 15 815.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI
C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2480.000000 2479.722500 | -0.814 8.0 | PASS
Peak Power Spectral Density
10T
£
i)
©
£
2
3
247925 24794 24796 2479,8 2480 2480,2 24804 2480,6 2480,75
Frequency in MHz
Limit SumLevel 2 PSD
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47925 GHz 2.47925 GHz
Stop Frequency 2.48075 GHz 2.48075 GHz
Span 1.500 MHz 1.500 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 300 ~ 300
Sweeptime 1.500 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 22 /[ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.26 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2402 MHz; BT-LE [GFSK] (5 dBm);
1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI
C63.10-2013

99 % Bandwidth

21-1-0041301701

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.040000 2401.452500 2402.492500
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2402.000000 | PASS
5_-
0__
-10T1
E -4
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£
2
]
2401 24015 2402 24025 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 33/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.29 dB 0.30 dB
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Occupied Channel Bandwidth 99% (2440 MHz; BT-LE [GFSK] (5 dBm);
1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI
C63.10-2013

99 % Bandwidth

21-1-0041301701

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 1.065000 2439.437500 2440.502500
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2440.000000 | PASS
99 % Bandwidth
5__
0_-
101
IS 4
i)
©
£
g
3
1.065 M H z
2439 24395 2440 24405 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 41 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB
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Occupied Channel Bandwidth 99% (2480 MHz; BT-LE [GFSK] (5 dBm);

1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.060000 2479.437500 2480.497500
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2480.000000 | PASS
99 %Bandwidth
5__
0_-
-101
IS 4
0s]
o
£
©
>
Q
-
2480 2480,5 2481

Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 2.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 39 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30 dB
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Tx Spurious Emission (2402 MHz; BT-LE [GFSK] (5 dBm); 1 MHZz)

Customized settings.

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI
C63.10-2013

Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
2399.958664 6.3 -49.2 -12.2 37.0 | PASS
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 6.3 -18.5 -12.2
4807.166065 -44.8 32.6 -12.2
12013.029431 -54.0 41.8 -12.2
293.886555 -57.1 44.9 -12.2
9604.412133 -57.4 45.2 -12.2
7205.789099 -58.0 45.8 -12.2
2385.063025 -59.5 47.3 -12.2
14411.652465 -60.2 48.0 -12.2
443.256303 -62.2 50.0 -12.2
592.626050 -62.6 50.3 -12.2
2375.105042 -63.0 50.7 -12.2
2365.147059 -63.8 51.6 -12.2
2345.231092 -64.3 52.1 -12.2
2096.281513 -64.5 52.3 -12.2
2355.189076 -65.7 53.5 -12.2

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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FinalMeas_2395021008Hz

=

m

©

£

2

3

2385,021 2390 2395 2400 2405,021
Frequency in MHz
SumLevel Limit
Pre Measurement 1
Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -10.000 dBm -30.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB

Final Measurement 1

Setting Instrument Value Target Value
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 401 ~ 401
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector Sample Sample
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Linear Average Linear
Sweeptype Sweep AUTO
Preamp off off
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Tx Spurious Emission (2440 MHz; BT-LE [GFSK] (5 dBm); 1 MHZz)

Customized settings.

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2440.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
4877.125903 -42.5 28.9 -13.6
9754.326073 -55.7 42.0 -13.6
7315.725988 -56.2 42.5 -13.6
7325.720251 -56.3 42.7 -13.6
9764.320336 -57.1 43.4 -13.6
303.844538 -57.7 44.1 -13.6
12202.920421 -57.7 44.1 -13.6
453.214286 -62.8 49.1 -13.6
602.584034 -64.7 51.1 -13.6
14641.520506 -66.9 53.3 -13.6
2748.347960 -67.4 53.7 -13.6
911.281513 -67.4 53.7 -13.6
2488.497131 -67.5 53.8 -13.6
2395.021008 -68.0 54.3 -13.6
2588.439758 -68.2 54.5 -13.6
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2400.000000 1 1

2400.000000 2483.500000 1 1

2483.500000 26000.000000 1 1
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Attenuation

30M

Connectorl

5060 8000M

Pre Measurement 1

200 3004000 8001G

2G 3G 4G5G6 810G
Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.09 dB 0.50 dB
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Tx Spurious Emission (2480 MHz; BT-LE [GFSK] (5 dBm); 1 MHZz)

Customized settings.

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05r02 and ANSI
C63.10-2013

Result
DUT Frequency Result
(MHz)
2480.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
4957.080004 -44.2 32.0 -12.2
23446.465895 -51.7 39.5 -12.2
20688.049405 -51.8 39.6 -12.2
7445.651402 -52.1 40.0 -12.2
20508.152677 -52.2 40.0 -12.2
22696.896196 -52.3 40.1 -12.2
20478.169890 -52.7 40.5 -12.2
21467.601891 -52.7 40.6 -12.2
20528.141203 -52.8 40.6 -12.2
9924.228538 -52.8 40.6 -12.2
23396.494581 -52.8 40.6 -12.2
23606.374097 -52.9 40.7 -12.2
22946.752762 -52.9 40.7 -12.2
21747.441245 -52.9 40.7 -12.2
20638.078092 -53.0 40.9 -12.2

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
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Attenuation

30M

Connectorl

5060 8000M

Pre Measurement 1

200 3004000 8001G

2G 3G 4G5G6 810G
Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 238 ~ 238
Sweeptime 23.700 ms AUTO
Reference Level -30.000 dBm -30.000 dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 40 max. 40
Stable 3/3 3
Max Stable Difference 0.33dB 0.50 dB
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End Of Annex 1
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